

Reliability Laboratory

TEST REPORT

報告號碼: HX90010/2022

頁數: 1 of 6

日期: September 13, 2022

迪摩凱斯國際股份有限公司新竹市香山區牛埔路 229 號

以下產品由客戶提供並確認規格如下:

產品名稱: 手機機體保護殼

<u>產品型號/序號:</u> iPhone 13 惡魔防摔殼 PRO 2/ No.1

原產國: 中國

數量: 共1件

測試執行日期: Sep. 8, 2022

我們依照客戶要求,根據客戶送交之樣品進行測試,結果如下:

委託測試要求:(依照客戶提供之測試規格進行試驗,詳細內容請參照附頁。)

1. 落下試驗

測試結果: 一如附頁所示-

Signed for and on behalf of SGS TAIWAN Ltd.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明,此報告結果僅對測試之樣品負責,同時此樣品僅保留 90 天。本報告未經本公司書面許可,不可部份複製。
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sus.com.tw/Terms-and-Conditions and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sus.com/en/terms-and-Conditions and, for electronic format document is document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.



Reliability Laboratory

TEST REPORT

報告號碼: HX90010/2022

頁數: 6 of

1. 落下試驗:

試驗設備:

名稱	廠牌	型號	序號
落下試驗機	Vibration Source	VS-1018	0C03

實驗室環境條件:

環境溫度: $(25 \pm 3) \, ^{\circ}\text{C}$

 (55 ± 20) % RH 環境濕度:

新北市五股區(新北產業園區)五權八路 17號 試驗場址:

試驗方法/規格:

測試方法: MIL-STD-810H: 2019, Method 516.8, Procedure IV and client's request

樣品狀態: 將指定手機安裝至樣品內(手機為操作狀態)

落下高度: 122 公分

落下順序: 6面、12棱、8角(總共26下)

測試表面: 2 英吋木板置於水泥地上

試驗後以目視方法檢查樣品和智慧型手機的外觀並進行手機之功能檢查。

功能檢查:開啟智慧型手機的電源,檢查手機的螢幕顯示和觸控功能是否可以正常運作。

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明,此報告結果僅對測試之樣品負責,同時此樣品僅保留 90 天。本報告未經本公司書面許可,不可部份複製。
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/w/Terms-and-Conditions and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/w/Terms-and-Conditions and, for electronic format documents, which is document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

SGS Taiwan Ltd

Reliability Laboratory/ No.31, Wu Chyuan Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan



報告號碼: HX90010/2022

頁數: of 3 6

代測樣品:

產品型號/序號: iPhone 13 惡魔防摔殼 PRO 2/ No.1

數量: 共1件

測試結果:

	檢查項目	外觀檢查(目視檢查)		
產品型號/序號	號/序號 落下順序	樣品	指定手機	功能檢查
iPhone 13 惡魔防摔殻 PRO 2/ No.1	背面	無異常	無異常	正常
	正面	無異常	無異常	正常
	前面	無異常	無異常	正常
	右面	無異常	無異常	正常
	後面	無異常	無異常	正常
	左面	無異常	無異常	正常
	背面-前邊	無異常	無異常	正常
	背面-右邊	無異常	無異常	正常
	背面-後邊	無異常	無異常	正常
	背面-左邊	無異常	無異常	正常
	正面-前邊	無異常	無異常	正常
	正面-右邊	無異常	無異常	正常
	正面-後邊	無異常	無異常	正常
	正面-左邊	無異常	無異常	正常
	前面-右邊	無異常	無異常	正常
	後面-右邊	無異常	無異常	正常
	後面-左邊	無異常	無異常	正常
	前面-左邊	無異常	無異常	正常

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明,此報告結果僅對測試之樣品負責,同時此樣品僅保留 90 天。本報告未經本公司書面許可,不可部份複製。 This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/en/terms-and-Conditions and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/en/terms-and-Conditions is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Pollability aboratory** No. 31 Wit Charatory** No. 31 Wit Charatory*** No. 31 Wi

Reliability Laboratory/ No.31, Wu Chyuan Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan



報告號碼: HX90010/2022

頁數: of 6

測試結果--續:

	檢查項目	外觀檢查(目視檢查)		11111
產品型號/序號	落下順序	樣品	指定手機	功能檢查
iPhone 13 惡魔防摔殼 PRO 2/ No.1	前面-右角-背面	無異常	無異常	正常
	後面-右角-背面	無異常	無異常	正常
	後面-左角-背面	無異常	無異常	正常
	前面-左角-背面	無異常	無異常	正常
	前面-右角-正面	無異常	無異常	正常
	後面-右角-正面	無異常	無異常	正常
	後面-左角-正面	無異常	無異常	正常
	前面-左角-正面	無異常	無異常	正常

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明,此報告結果僅對測試之樣品負責,同時此樣品僅保留 90 天。本報告未經本公司書面許可,不可部份複製。 This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/en/terms-and-Conditions and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/en/terms-and-Conditions is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Pollability aboratory** No. 31 Wit Charatory** No. 31 Wit Charatory*** No. 31 Wi

Reliability Laboratory/ No.31, Wu Chyuan Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan 可靠度實驗室/ 新北市五股區新北產業園區五權路 31 號 SGS Taiwan Ltd.

t (886-2) 2299-3279



報告號碼: HX90010/2022

頁數: 5 of 6

測試照片:



Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明,此報告結果僅對測試之樣品負責,同時此樣品僅保留 90 天。本報告未經本公司書面許可,不可部份複製。 This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/en/terms-and-Conditions and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/en/terms-and-Conditions is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Pollability aboratory** No. 31 Wit Charatory** No. 31 Wit Charatory*** No. 31 Wi

Reliability Laboratory/ No.31, Wu Chyuan Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan

可靠度實驗室/新北市五股區新北產業園區五權路 31 號



報告號碼: HX90010/2022

頁數: 6 of 6

測試照片--續:



以下空白

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明,此報告結果僅對測試之樣品負責,同時此樣品僅保留 90 天。本報告未經本公司書面許可,不可部份複製。 This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/en/terms-and-Conditions and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/en/terms-and-Conditions is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Pollability aboratory** No. 31 Wit Charatory** No. 31 Wit Charatory*** No. 31 Wi

Reliability Laboratory/ No.31, Wu Chyuan Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan 可靠度實驗室/ 新北市五股區新北產業園區五權路 31 號

t (886-2) 2299-3279

SGS Taiwan Ltd. 台灣檢驗科技股份有限公司

f (886-2) 2299-9558

www.sgs.com.tw Member of SGS Group